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PARTS LIST

2” ngh Wheel Rotary Mower

WHWZ22D

. No. Part No. Description No. Part No. Description
1 024026 Bracket - Idler w/Bushing 38 150318 Clamp - Cable
2 024034 . Arm - idler 39 150326 Screw - Cable Clamp
3 024042 - Spacer - Engine . 40 150201 Washer - Curved
4 029918 Deck - 22" ) ; 41 150623 Screw - Sheet Metal 10x5/8
5 025791 Cover - Engine Pulley, Rear 42 150730 Bolt - Wheel, Front
6 025809 Cover - Front 43 150771 Washer - Flat 7/8
7 025817 Cover - Rear 44 151019 Pin - Rear Whee!
8 028886 Deflector - Discharge Chute 45 151928 Bolt - Handle 5/16-18x1-3/4
9 030213 Blade - 22" 46 152074 Stop - Starter Rope
10 040154 Wheel - Rear 16" 47 151571 Bolt - Blade and Pulley
11 041046 Wheel - Front 7x1.50 48 152645 Spacer - Pivot Bolt
12 . 050989 Cable - Engine Control 49 154187 Eyebolt - Rope Guide
13 071878 Handle - Lower 50 153015 Bolt - Hex 3/8-16x1-1/4
14 071886 Support - Handle 51 170431 Pulley - Engine
15 051078 Control - Throttle w/cable 52 170621 Pulley - Idler
6 071902 Handle - Upper 53 170647 Belt - Blade Drive
)7 104687 Bail - Engine/Blade Control* 54 311217 Washer - Flat 3/8
18 104711 Spindle - Blade w/Pulley 55 311340 Washer - Thrust 3/8
19 105270 Bracket - Rear Wheel 56 312066 Bolt - Hex 5/16-18x3/4
20 150763 Washer - Blade 57 312272 Boit - Hex 3/8-16x1-1/2
21 150011 Bolt - Carriage 1/4-20x5/8 58 317040 Cotter - Hairpin
22 106625 Batffle - Deck 59 151613 Screw - Hex 10-32x3/8 Sems
23 107151, Strip - Shield Backing 60 452318 Nut - Hex 10-24 Nylok
24 107219 Plate - Side RH 61 457085 Screw - 5/16-18x2
25 107227 Plate - Side LH 62 458687 Screw - Hex 10-24x1/2
26 107755 Plate - Engine Mount 63 459685 Screw - Sheet Metal 10-16x5/8
27 108662 Bushing - idler 64 461731 Washer - Flat
28 108670 Bushing - Idler Spring 65 714170 = Decal - Model/Rating
29 110379 Cable Tie 66 715052 - Bolt - Hex 1/4-20x1/2
30 111633 Shield - Trailing* 67 715086 Nut - Hex 3/8-16 Lock
31 133488 Deflector - Muffler 68 715201 Bolt ~ Hex 3/8-16x3/4
32 120048 Screw - Muffler Deflector 69 715417 Washer - Flat 3/8
33. 133819 Spring - Idler Tension 70 715490 Nut - Hex 5/16-18 Lock
34 144063 Decal - Danger* 71 715508 Nut - Hex 1/4-20 Lock
35 145078 Decal - Blade Danger* 72 715607 Washer - Belleville
36 150136 Nut - Hex 5/16-18 Keps 73 715185 Washer - Flat 5/16
37 150276 Key - Engine Pulley
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